Recommendations to optimise the treatment of pregnant women on haemodialysis

1) Coordination between gynaecology, nephrology, and nutrition departments

2) Management of the pregnancy in specialised gynaecological units for high-risk pregnancies, with a neonatal intensive care unit

3) Blood pressure control

· Avoid diuretics, ACE inhibitors, and ARB

· Preferred treatment: alpha methyldopa

· Maintain diastolic blood pressure between 80mm Hg and 90mm Hg

· Avoid hypotension and volume decrease

4) Prevent metabolic acidosis

5) Intensify dialysis treatment

· Increase the frequency of dialysis sessions (5-7 per week)

· Maintain a predialysis urea below 45-50mg/dl

6) Use the minimum possible dose of heparin

7) Use biocompatible membranes and avoid sterilization with ethylene oxide

8) Calcium/phosphorous metabolism

· Avoid hypocalcaemia and hyperphosphataemia

· If necessary, use calcium chelating agents. Avoid post-dialysis hypercalcaemia

9) Anaemia

· Provide iron and folic acid supplements

· Adjust erythropoietin dosage

· Maintain haemoglobin at 10-11g/100ml and haematocrit at 30%-35%

10) Nutrition

· Protein intake of 1-1.2g/kg pre-pregnancy weight/day +10-20g/day

· Calorie intake of 35kcal/kg/ pregnant weight/day +300kcal/day

· Supplement with water-soluble vitamins and folic acid

